

**Test Report**

Number: SZHH0156120003

Applicant: KIDKRAFT INC  
4630 OLIN RD DALLAS, TX 75244

Date: May 28, 2021

Attn: NANCY LIU, TINA WANG, CHRIS LI

Sample Description:

Two (2) sets of submitted sample said to be :  
Item Name : **Annabelle Dollhouse**  
Item No. : **65079A**  
Reference No. : 65934.  
P.O. No. : PO231.117191  
Labelled Age Group : 3+  
Applicant Specified Age : Over 3 years  
Grading for Testing :  
Packaging Provided by Applicant : Yes  
Additional Material and Wet Paint Provided : Yes  
Manufacturer : XiangSheng  
Country of Origin : China  
Country of Destination : AU  
Date Sample Received : Apr 21, 2021 & May 07, 2021  
Testing Period : Apr 21, 2021 ~ May 27, 2021



Tests conducted:

As requested by the applicant, refer to attached page(s) for details.



**Test Report**

Number: SZHH0156120003

Conclusion:

<u>Tested samples</u> Submitted samples	<u>Standard</u>	<u>Result</u>
	Australian / New Zealand Standard AS/NZS ISO 8124.1:2019 safety aspects related to mechanical and physical properties	Pass
	Australian / New Zealand Standard on Safety of Toys AS/NZS 8124.2:2016 flammability test	Pass
	Australian / New Zealand Standard AS/NZS ISO 8124.1:2019+Amd 1: 2020+Amd 2: 2020 Safety aspects related to mechanical and physical properties	Pass
	<u>Standard/Testing Item</u>	
Tested components of submitted samples	ISO 8124-3:2020 on migration of certain elements	Pass
	Australian/New Zealand Standard AS/NZS 8124.3:2012+Amdt 1:2016 for toxic elements test	Pass

Authorized by:  
For Intertek Testing Services  
Shenzhen Ltd.



Rachel L. Guo  
General Manager



**Test Report**

Number: SZHH0156120003

Tests Conducted

1 Physical and Mechanical Tests

As per the Australian / New Zealand Standard AS/NZS ISO 8124.1:2019 safety aspects related to mechanical and physical properties.

The submitted samples were undergone the normal use and the following reasonable foreseeable abuse tests in accordance with the Clause 5.24 of AS/NZS ISO 8124.1:2019 before the assessment of the relevant requirement in Clause 4:

Clause	Test	Parameter
5.24.2	Drop test	4x93±5cm
5.24.3	Tip-over test	3 times
5.24.5	Torque test	0.45±0.02Nm
5.24.6	Tension test	70±2N
5.24.7	Compression test	136±2N

Section	Testing Items	Assessment
4.1	Normal use	P
4.2	Reasonably foreseeable abuse	P
4.3	Material	P
4.4.1	Small parts	NA
4.4.2	Small part warning	NA
4.5	Shape, size and strength of certain toys	NA
4.6	Edges	P
4.7	Points	P
4.8	Projections	NA
4.9	Metal wires and rods	NA
4.10	Plastic film or plastic bags in packaging and in toys	P
4.11	Cords	NA
4.12	Folding mechanisms	NA
4.13	Holes, clearances and accessibility of mechanisms	NA
4.14	Springs	NA
4.15	Stability and overload requirement	P
4.16	Enclosures	NA
4.17	Simulated protective equipment, such as helmets, hats and goggles	NA
4.18	Projectile toys	NA
4.19	Rotors and propellers	NA
4.20	Aquatic toys	NA
4.21	Braking	NA
4.22	Toy bicycles	NA
4.23	Speed limitation of electrically driven ride-on toys	NA
4.24	Toys containing a heat source	NA



**Test Report**

Number: SZHH0156120003

Tests Conducted

Section	Testing Items	Assessment
4.25	Liquid-filled toys	NA
4.26	Mouth-actuated toys	NA
4.27	Toy roller skates, toy inline skates and toy skateboards	NA
4.28	Percussion caps specifically designed for use in toys	NA
4.29	Acoustic requirements	NA
4.30	Toy scooters	NA
4.31	Magnets and magnetic components	NA
4.32	Yo-yo balls	NA
4.33	Straps intended to be worn fully or partially around the neck	NA
4.34	Sledges and toboggans with cords for pulling	NA
4.35	Jaw entrapment in handles and steering wheels	NA
Annex B	Safety-labelling guidelines and manufacturer's markings	P
Annex D	Toy gun marking	NA

Remark : P = Pass NA = Not applicable

2 Flammability Test

As per Australian / New Zealand Standard on Safety of Toys AS/NZS 8124.2: 2016

Clause	Testing Items	Assessment
4.1	General	P
4.2	Toys to be worn on the head	NA
4.3	Toy disguise costumes and toys intended to be worn by a child in play	NA
4.4	Toys intended to be entered by a child	NA
4.5	Soft-filled toys	NA

Remark: P = Pass NA = Not Applicable

Type of gas used in the test burner: butane



**Test Report**

Number: SZHH0156120003

Tests Conducted

3 Physical and Mechanical Tests

As per the Australian / New Zealand Standard AS/NZS ISO 8124.1:2019+Amd 1: 2020+Amd 2: 2020 Safety aspects related to mechanical and physical properties.

The submitted samples were undergone the normal use and the following reasonable foreseeable abuse tests in accordance with the Clause 5.24 of AS/NZS ISO 8124.1:2019+Amd 1: 2020+Amd 2: 2020 before the assessment of the relevant requirement in Clause 4:

Clause	Test	Parameter
5.24.2	Drop test	4x93±5cm
5.24.3	Tip-over test	3 times
5.24.5	Torque test	0.45±0.02Nm
5.24.6	Tension test	70±2N
5.24.7	Compression test	136±2N

Section	Testing Items	Assessment
4.1	Normal use	P
4.2	Reasonably foreseeable abuse	P
4.3	Material	P
4.4.1	Small parts	NA
4.4.2	Small part warning	NA
4.5	Shape, size and strength of certain toys	NA
4.6	Edges	P
4.7	Points	P
4.8	Projections	NA
4.9	Metal wires and rods	NA
4.10	Plastic film or plastic bags in packaging and in toys	P
4.11	Cords	NA
4.12	Folding mechanisms	NA
4.13	Holes, clearances and accessibility of mechanisms	NA
4.14	Springs	NA
4.15	Stability and overload requirement	P
4.16	Enclosures	NA
4.17	Simulated protective equipment, such as helmets, hats and goggles	NA
4.18	Projectile toys	NA



**Test Report**

Number: SZHH0156120003

Tests Conducted

Section	Testing Items	Assessment
4.19	Flying toys	NA
4.20	Aquatic toys	NA
4.21	Braking	NA
4.22	Toy bicycles	NA
4.23	Speed limitation of electrically driven ride-on toys	NA
4.24	Toys containing a heat source	NA
4.25	Liquid-filled toys	NA
4.26	Mouth-actuated toys	NA
4.27	Toy roller skates, toy inline skates and toy skateboards	NA
4.28	Percussion caps specifically designed for use in toys	NA
4.29	Acoustic requirements	NA
4.30	Toy scooters	NA
4.31	Magnets and magnetic components	NA
4.32	Yo-yo balls	NA
4.33	Straps intended to be worn fully or partially around the neck	NA
4.34	Sledges and toboggans with cords for pulling	NA
4.35	Jaw entrapment in handles and steering wheels	NA
4.36	Assembly	NA
Annex B	Safety-labelling guidelines and manufacturer's markings	P
Annex D	Toy gun marking	NA

Remark : P = Pass      NA = Not applicable



**Test Report**

Number: SZHH0156120003

Tests Conducted

4 Toxic Elements Analysis

As per AS/NZS ISO 8124.3:2021, acid extraction method was used and toxic elements content were determined by Inductively Coupled Argon Plasma Spectrometry.

For any toy material except modelling clay and finger paint

Test Item	Result					Units	D.L.	Limit
	2	3	4	5	6			
Barium (Ba)	ND	ND	ND	ND	ND	mg/kg	5	1000
Lead (Pb)	ND	ND	ND	ND	ND	mg/kg	5	90
Cadmium (Cd)	ND	ND	ND	ND	ND	mg/kg	5	75
Antimony (Sb)	ND	ND	ND	ND	ND	mg/kg	5	60
Selenium (Se)	ND	ND	ND	ND	ND	mg/kg	5	500
Chromium (Cr)	ND	ND	ND	ND	ND	mg/kg	5	60
Mercury (Hg)	ND	ND	ND	ND	ND	mg/kg	5	60
Arsenic (As)	ND	ND	ND	ND	ND	mg/kg	2.5	25
Test Item	Result					Units	D.L.	Limit
	7	8	9	10	11			
Barium (Ba)	ND	ND	ND	ND	ND	mg/kg	5	1000
Lead (Pb)	ND	ND	ND	ND	ND	mg/kg	5	90
Cadmium (Cd)	ND	ND	ND	ND	ND	mg/kg	5	75
Antimony (Sb)	ND	ND	ND	ND	ND	mg/kg	5	60
Selenium (Se)	ND	ND	ND	ND	ND	mg/kg	5	500
Chromium (Cr)	ND	ND	ND	ND	ND	mg/kg	5	60
Mercury (Hg)	ND	ND	ND	ND	ND	mg/kg	5	60
Arsenic (As)	ND	ND	ND	ND	ND	mg/kg	2.5	25
Test Item	Result					Units	D.L.	Limit
	12	13	14	15	16			
Barium (Ba)	ND	ND	ND	ND	ND	mg/kg	5	1000
Lead (Pb)	ND	ND	ND	ND	ND	mg/kg	5	90
Cadmium (Cd)	ND	ND	ND	ND	ND	mg/kg	5	75
Antimony (Sb)	ND	ND	ND	ND	ND	mg/kg	5	60
Selenium (Se)	ND	ND	ND	ND	ND	mg/kg	5	500
Chromium (Cr)	ND	ND	ND	ND	ND	mg/kg	5	60
Mercury (Hg)	ND	ND	ND	ND	ND	mg/kg	5	60
Arsenic (As)	ND	ND	ND	ND	ND	mg/kg	2.5	25
Test Item	Result					Units	D.L.	Limit
	17	18	19	20	21			
Barium (Ba)	ND	ND	ND	ND	ND	mg/kg	5	1000
Lead (Pb)	ND	ND	ND	ND	ND	mg/kg	5	90
Cadmium (Cd)	ND	ND	ND	ND	ND	mg/kg	5	75
Antimony (Sb)	ND	ND	ND	ND	ND	mg/kg	5	60
Selenium (Se)	ND	ND	ND	ND	ND	mg/kg	5	500
Chromium (Cr)	ND	ND	ND	ND	ND	mg/kg	5	60
Mercury (Hg)	ND	ND	ND	ND	ND	mg/kg	5	60



**Test Report**

Number: SZHH0156120003

Tests Conducted

Arsenic (As)	ND	ND	ND	ND	ND	mg/kg	2.5	25
<b>Test Item</b>	<b>Result</b>					<b>Units</b>	<b>D.L.</b>	<b>Limit</b>
	<b>22</b>	<b>23</b>	<b>24</b>	<b>25</b>	<b>26</b>			
Barium (Ba)	ND	ND	ND	ND	ND	mg/kg	5	1000
Lead (Pb)	ND	ND	ND	ND	ND	mg/kg	5	90
Cadmium (Cd)	ND	ND	ND	ND	ND	mg/kg	5	75
Antimony (Sb)	ND	ND	ND	ND	ND	mg/kg	5	60
Selenium (Se)	ND	ND	ND	ND	ND	mg/kg	5	500
Chromium (Cr)	ND	ND	ND	ND	ND	mg/kg	5	60
Mercury (Hg)	ND	ND	ND	ND	ND	mg/kg	5	60
Arsenic (As)	ND	ND	ND	ND	ND	mg/kg	2.5	25
<b>Test Item</b>	<b>Result</b>					<b>Units</b>	<b>D.L.</b>	<b>Limit</b>
	<b>27</b>	<b>28</b>	<b>29</b>	<b>30</b>	<b>31</b>			
Barium (Ba)	ND	ND	ND	ND	ND	mg/kg	5	1000
Lead (Pb)	ND	ND	ND	ND	ND	mg/kg	5	90
Cadmium (Cd)	ND	ND	ND	ND	ND	mg/kg	5	75
Antimony (Sb)	ND	ND	ND	ND	ND	mg/kg	5	60
Selenium (Se)	ND	ND	ND	ND	ND	mg/kg	5	500
Chromium (Cr)	ND	ND	ND	ND	ND	mg/kg	5	60
Mercury (Hg)	ND	ND	ND	ND	ND	mg/kg	5	60
Arsenic (As)	ND	ND	ND	ND	ND	mg/kg	2.5	25
<b>Test Item</b>	<b>Result</b>					<b>Units</b>	<b>D.L.</b>	<b>Limit</b>
	<b>32</b>	<b>33</b>	<b>34</b>	<b>35</b>	<b>36</b>			
Barium (Ba)	ND	ND	ND	6.3	ND	mg/kg	5	1000
Lead (Pb)	ND	ND	ND	ND	ND	mg/kg	5	90
Cadmium (Cd)	ND	ND	ND	ND	ND	mg/kg	5	75
Antimony (Sb)	ND	ND	ND	ND	ND	mg/kg	5	60
Selenium (Se)	ND	ND	ND	ND	ND	mg/kg	5	500
Chromium (Cr)	ND	ND	ND	ND	ND	mg/kg	5	60
Mercury (Hg)	ND	ND	ND	ND	ND	mg/kg	5	60
Arsenic (As)	ND	ND	ND	ND	ND	mg/kg	2.5	25
<b>Test Item</b>	<b>Result</b>					<b>Units</b>	<b>D.L.</b>	<b>Limit</b>
	<b>37</b>	<b>38</b>	-	-	-			
Barium (Ba)	ND	ND	-	-	-	mg/kg	5	1000
Lead (Pb)	ND	ND	-	-	-	mg/kg	5	90
Cadmium (Cd)	ND	ND	-	-	-	mg/kg	5	75
Antimony (Sb)	ND	ND	-	-	-	mg/kg	5	60
Selenium (Se)	ND	ND	-	-	-	mg/kg	5	500
Chromium (Cr)	ND	ND	-	-	-	mg/kg	5	60
Mercury (Hg)	ND	ND	-	-	-	mg/kg	5	60
Arsenic (As)	ND	ND	-	-	-	mg/kg	2.5	25

Remarks:

D.L. = Detection Limit

ND = Not detected

@: Since the sample weight of the component was less than 10 mg, soluble heavy metal analysis was not





**Test Report**

Number: SZHH0156120003

Tests Conducted

applicable.

The sample weight in bracket(s) were for soluble toxic elements analysis only.

- Component (3):(sample weight: 96.1mg)
- Component (10):(sample weight: 99.1mg)
- Component (11):(sample weight: 73.6mg)
- Component (12):(sample weight: 95.1mg)
- Component (25):(sample weight: 82.0mg)
- Component (30):(sample weight: 99.7mg)
- Component (31):(sample weight: 98.1mg)
- Component (33):(sample weight: 89.8mg)

Additional acid was required to lower the pH for component(s) 4,9, 38.

Tested Component(s): See component list in the last section of this report

5 Toxic Elements Analysis (General)

As per AS/NZS 8124.3:2012+Amtd 1:2016, acid extraction method was used and toxic elements content were determined by Inductively Coupled Argon Plasma Spectrometry.

Element/Test Item	2	3	4	5	6	Units	D.L.	Limit
Barium (Ba)	ND	ND	ND	ND	ND	mg/kg	5	1000
Lead (Pb)	ND	ND	ND	ND	ND	mg/kg	5	90
Cadmium (Cd)	ND	ND	ND	ND	ND	mg/kg	5	75
Antimony (Sb)	ND	ND	ND	ND	ND	mg/kg	5	60
Selenium (Se)	ND	ND	ND	ND	ND	mg/kg	5	500
Chromium (Cr)	ND	ND	ND	ND	ND	mg/kg	5	60
Mercury (Hg)	ND	ND	ND	ND	ND	mg/kg	5	60
Arsenic (As)	ND	ND	ND	ND	ND	mg/kg	2.5	25
Element/Test Item	7	8	9	10	11	Units	D.L.	Limit
Barium (Ba)	ND	ND	ND	ND	ND	mg/kg	5	1000
Lead (Pb)	ND	ND	ND	ND	ND	mg/kg	5	90
Cadmium (Cd)	ND	ND	ND	ND	ND	mg/kg	5	75
Antimony (Sb)	ND	ND	ND	ND	ND	mg/kg	5	60
Selenium (Se)	ND	ND	ND	ND	ND	mg/kg	5	500
Chromium (Cr)	ND	ND	ND	ND	ND	mg/kg	5	60
Mercury (Hg)	ND	ND	ND	ND	ND	mg/kg	5	60
Arsenic (As)	ND	ND	ND	ND	ND	mg/kg	2.5	25
Element/Test Item	12	13	14	15	16	Units	D.L.	Limit
Barium (Ba)	ND	ND	ND	ND	ND	mg/kg	5	1000
Lead (Pb)	ND	ND	ND	ND	ND	mg/kg	5	90
Cadmium (Cd)	ND	ND	ND	ND	ND	mg/kg	5	75
Antimony (Sb)	ND	ND	ND	ND	ND	mg/kg	5	60
Selenium (Se)	ND	ND	ND	ND	ND	mg/kg	5	500
Chromium (Cr)	ND	ND	ND	ND	ND	mg/kg	5	60
Mercury (Hg)	ND	ND	ND	ND	ND	mg/kg	5	60



**Test Report**

Number: SZHH0156120003

Tests Conducted

Arsenic (As)	ND	ND	ND	ND	ND	mg/kg	2.5	25
<b>Element/Test Item</b>	<b>17</b>	<b>18</b>	<b>19</b>	<b>20</b>	<b>21</b>	<b>Units</b>	<b>D.L.</b>	<b>Limit</b>
Barium (Ba)	ND	ND	ND	ND	ND	mg/kg	5	1000
Lead (Pb)	ND	ND	ND	ND	ND	mg/kg	5	90
Cadmium (Cd)	ND	ND	ND	ND	ND	mg/kg	5	75
Antimony (Sb)	ND	ND	ND	ND	ND	mg/kg	5	60
Selenium (Se)	ND	ND	ND	ND	ND	mg/kg	5	500
Chromium (Cr)	ND	ND	ND	ND	ND	mg/kg	5	60
Mercury (Hg)	ND	ND	ND	ND	ND	mg/kg	5	60
Arsenic (As)	ND	ND	ND	ND	ND	mg/kg	2.5	25
<b>Element/Test Item</b>	<b>22</b>	<b>23</b>	<b>24</b>	<b>25</b>	<b>26</b>	<b>Units</b>	<b>D.L.</b>	<b>Limit</b>
Barium (Ba)	ND	ND	ND	ND	ND	mg/kg	5	1000
Lead (Pb)	ND	ND	ND	ND	ND	mg/kg	5	90
Cadmium (Cd)	ND	ND	ND	ND	ND	mg/kg	5	75
Antimony (Sb)	ND	ND	ND	ND	ND	mg/kg	5	60
Selenium (Se)	ND	ND	ND	ND	ND	mg/kg	5	500
Chromium (Cr)	ND	ND	ND	ND	ND	mg/kg	5	60
Mercury (Hg)	ND	ND	ND	ND	ND	mg/kg	5	60
Arsenic (As)	ND	ND	ND	ND	ND	mg/kg	2.5	25
<b>Element/Test Item</b>	<b>27</b>	<b>28</b>	<b>29</b>	<b>30</b>	<b>31</b>	<b>Units</b>	<b>D.L.</b>	<b>Limit</b>
Barium (Ba)	ND	ND	ND	ND	ND	mg/kg	5	1000
Lead (Pb)	ND	ND	ND	ND	ND	mg/kg	5	90
Cadmium (Cd)	ND	ND	ND	ND	ND	mg/kg	5	75
Antimony (Sb)	ND	ND	ND	ND	ND	mg/kg	5	60
Selenium (Se)	ND	ND	ND	ND	ND	mg/kg	5	500
Chromium (Cr)	ND	ND	ND	ND	ND	mg/kg	5	60
Mercury (Hg)	ND	ND	ND	ND	ND	mg/kg	5	60
Arsenic (As)	ND	ND	ND	ND	ND	mg/kg	2.5	25
<b>Element/Test Item</b>	<b>32</b>	<b>33</b>	<b>34</b>	<b>35</b>	<b>36</b>	<b>Units</b>	<b>D.L.</b>	<b>Limit</b>
Barium (Ba)	ND	ND	ND	6.3	ND	mg/kg	5	1000
Lead (Pb)	ND	ND	ND	ND	ND	mg/kg	5	90
Cadmium (Cd)	ND	ND	ND	ND	ND	mg/kg	5	75
Antimony (Sb)	ND	ND	ND	ND	ND	mg/kg	5	60
Selenium (Se)	ND	ND	ND	ND	ND	mg/kg	5	500
Chromium (Cr)	ND	ND	ND	ND	ND	mg/kg	5	60
Mercury (Hg)	ND	ND	ND	ND	ND	mg/kg	5	60
Arsenic (As)	ND	ND	ND	ND	ND	mg/kg	2.5	25
<b>Element/Test Item</b>	<b>37</b>	<b>38</b>	-	-	-	<b>Units</b>	<b>D.L.</b>	<b>Limit</b>
Barium (Ba)	ND	ND	-	-	-	mg/kg	5	1000
Lead (Pb)	ND	ND	-	-	-	mg/kg	5	90
Cadmium (Cd)	ND	ND	-	-	-	mg/kg	5	75
Antimony (Sb)	ND	ND	-	-	-	mg/kg	5	60
Selenium (Se)	ND	ND	-	-	-	mg/kg	5	500
Chromium (Cr)	ND	ND	-	-	-	mg/kg	5	60
Mercury (Hg)	ND	ND	-	-	-	mg/kg	5	60
Arsenic (As)	ND	ND	-	-	-	mg/kg	2.5	25



## Test Report

Number: SZHH0156120003

### Tests Conducted

#### Remarks:

D.L. = Detection Limit

ND = Not detected

@: Since the sample weight of the component was less than 10 mg, soluble heavy metal analysis was not applicable.

The sample weight in bracket(s) were for soluble toxic elements analysis only.

Component (3):(sample weight: 96.1mg)

Component (10):(sample weight: 99.1mg)

Component (11):(sample weight: 73.6mg)

Component (12):(sample weight: 95.1mg)

Component (25):(sample weight: 82.0mg)

Component (30):(sample weight: 99.7mg)

Component (31):(sample weight: 98.1mg)

Component (33):(sample weight: 89.8mg)

Additional acid was required to lower the pH for component(s) 4,9, 38.

Tested component(s): See component list in the last section of this report

### Component List

No.	Test Component Description(s)
(1)	@ Silver color coating on wood (cupboard).
(2)	Coatings (pink, light pink, fuchsia, black) on plastic (roof).
(3)	Black with base coating on wood (piano, stool).
(4)	White coating on wood (binding, lamp).
(5)	Yellow with base coating on wood (bathtub, close stool).
(6)	Purple with base coating on wood (lamp, stool, sofa).
(7)	Cyan with base coating on wood (bed, chair).
(8)	Pink with base coating on wood (stool).
(9)	Green with base coating on wood (stool).
(10)	Rose with base coating on wood (table, chair, light, cupboard).
(11)	Pink plastic with glue (button on chair).
(12)	White plastic (droplight, corner).
(13)	Bright white plastic (ladder).
(14)	Pink plastic (droplight).
(15)	White plastic (roof).
(16)	Dull white plastic (bathtub).
(17)	Cyan plastic (bed).
(18)	Grey blue plastic excluding coating (button of bathtub, cupboard).
(19)	Dull white plastic (blocks)
(20)	Semi-transparent white soft plastic (strip).
(21)	White plastic (peg, piano leg).
(22)	White plastic (cover of close stool).
(23)	Dull white plastic (bod of close stool).
(24)	White Velcro hook (fastener).



**Test Report**

Number: SZHH0156120003

Tests Conducted

- (25) Pink adhesive fabric (bed sheet).
- (26) Multi-color printed fabric (light).
- (27) White velour (towels).
- (28) Cyan fabric (sofa).
- (29) White/pink checked pattern (curtain).
- (30) Pink mesh (bed net).
- (31) Pink satin (bed net).
- (32) Pink ribbon (bed net).
- (33) White cord (fastener of droplight).
- (34) Brown fiberboard (board, bathtub, bed, table, chair, stool, light, close stool, ladder).
- (35) Brown fiberboard with paper layer (thin board).
- (36) Beige plywood (table, chair).
- (37) Beige wood (board, all fastener, blocks, bed, light, lamp, fence).
- (38) White paper label with coatings (sticker).

\*\*\*\*\*  
End of report

*The statements of conformity reported have considered the decision rule agreed, namely that Intertek have taken account of measurement uncertainty as calculated by Intertek, and applied according to ILAC-G8/09:2019 (Non-binary acceptance based on guard band  $w = U$ ) except designation from the customer, regulation or test specification. This decision rule only applies to the numeric test results.*

*The sample(s) and sample information hereto are provided by the client who shall be solely responsible for the authenticity and integrity thereof. The results shown in this report relate only to the sample(s) tested. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. This report shall not be reproduced unless with prior written approval from Intertek Testing Services Shenzhen Ltd.*

